A E2
Part Names

ANF7IN—") SPARE PARTS

HNA (F—No.&E A%)
Quantity

K 7E
(i)

VA E2
Part Names

% FOR JAPANESE MARKET ONLY.

HNA (F—No.&E A%)
Quantity

K 7E
(Bisd)

5x10x4mm>—JLRRF7 UV AARY T X
BRG0O1 5x10x4mm Shield Bearing @ x4 1050 IF135B Receiver Box @ @ ® @ 840
BRGO0s| BX1BEMMS —ILERT UV T | o 683 @ ®@x
8x16x8mm Shield Bearing x2 @@®x4
1]~ 3 W .
FMS71 | Cinage Set ®x2 315 S oomm Sorew X2
4x80mm% 1 O R 2x30mm+RE'R
GGO43| 4x80mm Tie Rod ® x2 525 2x30mm Screw X 2
W 5 — = — N
IF7 anciIéLAjrm (L:\o{ljar7 x4 840 gigm %lz %c7r\ew x7
Uoir—Ity b @® @ @ x1 BEY >~ 7 (125¢cc)
IF27B | (linkage Set x2 @@xs | 1990 IF137B| Fuel Tank (125¢cc) @ @x1 X2 1890
F7T—2/)Cy > (BAD) [N
IF30-1 Differential Case Packing (5 pcs) ® x5 473 IF137-1 Anti-Vibration Rubber x4 210
=, s = - e
IF35 éteTeergj z7e X2 a73 | |IF1as | gL M E U X1 788
W \ 1/~ N — D Tw ) C— — 'S
IF54 | & 5 é;l\lﬁm » ® x2 315 "B Eront L}p;;é: Pglfe (Elgzkj) "7\ @ x 1 578
7.8mmY/\HR—)L IF209 [ XAhT7L—K(TZ5v D)
IFS5 | 7'8mm Ball x2 315 BK | Radio Plate (Black) @ x1 840
TI7VvIThhEY N IYYY¥IYM7L—h (H=3.0L,R)
IF101 Differential Shaft Set @x2 788 IF210 Engine Mount Plate (H=3.0/L,R) x2 525
FIRRILEY ~ Y34 Y M1y 7 (dmm /=17 /2 FM185)
IF102 | pifferential Bevel Set @x2 @@x4 420 | | IF218 | joint Cup (4rmm / L=17 / 2pcs / FMigs)| &) X 2 735
TI7T—X +wv I 7 —L(L-R/IFEB)
IF103 | pifferential Case @® B x1 525 | | IF221 | kiiickie Arm (L-R/IF6B) € x1 1050
VI —FTIv T K IF222 | /R —)LF v k (FIL—)
IF104 | Center Differential Shaft @x2 840 BL | Wheel Nut (Blue) @ x4 735
IVIYYNIY b (2AH=125/21-28F) IF226 | Y9 —F777L—K(TZv7)
IF1088 Engine Mount (2pcs/H=12.5/for 21-28) x2 630 BK [ Center Diff. Plate (Black) x 1 420
° S = 1)y 3
o[BS s | (e | Sinar > |
IF111 | # XY+ 7 b (3x38mm/2pcs) NIZR—ILR
-38 | Suspension Shaft (3x38mm/2pcs) @x2 525 IF243 Manifold & x 1 2625
IF111 | H 23+ 7 b (3x40mm/2pcs) YAV FT—=Y
-40 | Suspension Shaft (3x40mm/2pcs) @ x2 630 IF351 | Silicone Switch Boots X1 525
IF111 | XY+ 7 b (4x74mm/2pcs) IF401 | o1 > (T2 v 7 /MP9)
-74 | Suspension Shaft (4x74mm/2pcs) x2 735 BK | Wing (Black / MP9) ® x 1 1155
IF112D| Qo2 S B ek @x1 ®x2 630 | |IF502 T'\o’rLafeDRgd'\ sEt“(/vE)(VE) 6 6 x 1 473
Y NTEv U7 PCOSyFRTIVT (1.
IF1148| fonr tidt Oortir ®x1 @x2 578 | |IFW53 gP%%Et{:h;Sprin; (1 .go() Ol@xs 420
VPR ESAHF—t v b @x2 @x4 @x1 PCTFATA=NFy b (647 M 6mm 1 L=105)
IF117 | Rear Stabilizer Set %gnm /w.‘/ k Eg ) 1050 | |IFWS4B)] 30 Fiy heel Nut or SG Shat/6mm/ L=105) | & X T 420
3x12mm Bind Screw * JAYVKZAIEZAHF -ty b 2
2. 6x5mmy > E X 4 IFW104| Eront Stabilizer Set %321@2%):15\}:1:)( 1} 1050
X
2.6x5mm FJIGat He?\d ifr;W 3x12mm Bind Screw X 2
3x83mmt v —
X 4 2.6x5mmt 7 EX
2x3mm Sét Slir(la:\‘{v;( 2.6x5mm Flat Head Screw X 4
x10mmE v N .
3x10mm Set Screw X 2 gigmmgé gcléﬁ x4
S 3x10mmEy hEX
UFPRA—ILYv 7k x2
P19 | et S|
IF120 | UVS > /)\=2F—(T5v7) @) x 1 945 Front Stabilizer Bar 2mm * 1
BK | Rear Shock Stay (Black) . = i e
e — JAVRATETAH=/~24mm
IF124B Suspension Holder © @ x 1 578 Front Stabilizer Bar 2.3mm
|8 s | ] SR ™
I\ )R — SPA=R7y/{—0Ov R (70> M)
IF127 Bumper @ x1 315 IFW123| Sp Hard Upper Rod (Front) ®x2 1050
— \' — W —RKR7w )0— w R (1
IF12g | g MEA/ Y H x 1set x2| 1365 | |IFwi2a| 3 :—iartijuépl);r o 'EFgéaT)’ﬂ) @) x 2 1260
IF130 | A7 7YY T T7L—K(TFv7) 3PCPZINZVTYFVa—
BK | Steering Plate (Black) @x1 630 IFW136 3PC Aluminum Clutch Shoe x3 1575
'Yy —TINTUV N 774K A=)7==dLyrEyh Tut005mn 7 Y= | Washer x1
IF131 Center Differential Housing x1 525 IFW143 Flywheel Tapered Collet Set @ x1 7§11xx1mm Ww—//Washeria 473
JL—%hLtvh IFW327] A —JLA7 (M/ST-R/ 7)b— / 4pcs) :
IF132 | Brake Cam Set x1 @x2 683 BL | Wheel Hub (M/ST-R/Blue / 4pcs) x 4 1365
TJL—FF 27
IF133 Brake Disk X2 578
JL—FF1 X0ty b
IF134 | Brake Disk Set @ x4 X2 1260

39




1/\0 7’ \o_ ‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.

IN—V %

K TE i

IN—Y %

S E

Part Names

| MZ (F—No.& A%)

Quantity

(i)

Part Names

AA (F—No.& A
Quantity

(Bisd)

40

Z0Ha. RBN—YERENTATNTVET,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines piéces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

1S004B gﬁf,\ﬂz&égﬁ vk @ x 1 x2 420 1284 g:gmm Eiﬁ'ofvf E:illf @ x8 210
1S005C| Z/ont Suapencion Arm St | B x1 525 | | 1206 | Qg s " x 12 420
IS008B Aoar Suspension Arm et | % & @ x 1 525 | | "B | Cotor Suap (ieck | @ x18 263
1S007 /B\e?ejlbgez EﬁgR X1 1470 | | KBy ﬁﬁé:cZégt(rg; (gigl;rYIeh]o;v)) x 18 263
1S008 gri?e’rBZ\;:I/é}el’af(TO('lj)OT) & x1 945 1707 éjo?)r_;t:nj:: @ x4 525
Is009 | 222 S ¥ (?OEL(;OSL) @ x 1 525 | |74019 EES?IE,{;;; @ x 1 22050
1010 | Gttt iaan) 20 @ x2 945 | | 7883 | St et Sorng (o o) | 80 x 158
1S013 ,f;;n’éi:r ((i%TT)) NATREA | @) i 1 1470 | | 74905 S%E\; F?uz 7 x 1 840
IS111 | Hard Wi Ghaseis (NEG §T)| B X 1 5250 | | 82216 KR 20 Recenor x1 5775
1112 | Zigo rivereal owingehart | & 2 3675 | (92304 | [0 ki Cioaner = |DRDB B EBx1| 840
15113 V?,i;]rg’,v,%ﬁ? ~k x 1 420 | |o2304-1| B aiéjer_%(?née’ﬁw @ @D x 2 683
18115 | pud Guard - @@ x1 630 | 020042 [ A Cloaner Sponge 4 pos| D X4
IS512159 gépinii?n%ﬁif%%??%m) x2 945 | % 92515 E?a%—r?es?stz; I\ju?ﬂ;rr :J/oilr:iég\;,Fr’iZé x2 1050
ISB101 ag%’f‘m&%{ S, | x1 3675 | |92638 énf;p‘ypﬁtcy x 10 210
(NEEANG NEO ST RACE SPEC) 92696 | 5 I A G 7 b F/I R x2 315
i (?/Uﬁ/—l\ . )[x1 Beom U x1 60%0 | 92703 ﬁnz&éy? \_ x2 315
NFERNONED FACE SPEC Golr Type 1) 928438 7 St x4 525
SEK | el (RS ST Bx2 788 | (92985 | it Brika Lining ton Achestcry| @ X 4 420
ST 3 N SE wih mer oo, | ® @ x 2 2730 | | *0E% | 20 Gitoone o e tamtoing | @  1000mm 578
1SWOS0| v Gtmy BB@x1 Gx2 | 630 | 96643 | G oot (semamy S T2l | 473
A E x 12 315 | |96772 | 13 e o i (lobes) | et i e | 473
MA024 SXan\gs%az ?71 174r|;1r'$11)‘I 4mm) @ x 1 630 96773 gﬂ giggm\ém%&a ?—&tzlfeijd;rz;ipizegfﬁeel. ?ézc)s\ 210
Mo | Srook Piastio Pans St T | BB @@ ®x2 | 1470 | |os7ra| SECOENNGRIONG | @xs 315
MT1138| Them i %> — ) 2ot R 2 3360 | | 96775 2?18§821§$$§rﬁn§1<?&ls) @ x10 315
(MPR/ INFERNO NEO R) | 28mm* v 5 97001 | o S ronam T /810 | © X6 630
5 e Washer X2 97002 | B o e gy | @ X 10 263
ORGO4| Siicone Oing sy | X 10 210 | 97006 | hrcars ot omey 00 | Shiiomne © | 1365
ORGO6 8_%59?;%’6) ®x15 420 | x| 97017 Zdi;)ifgp/ew 7 @ x 2 788
omwiz| X S ety x2 315 | |00 | Qo ael UeTios Tyonewian)| @ X 2310
WO1Y| Zopcred Washer x 10 478 | aorcsey | @ x 10 210
wozoz| ST TN x10 35| |08 G x4 368
1-6025 | £ B (5511 0p00) x10 158 | |o704s | Son e eihc a5 2 X 4 525
1-6030 | E i (6 01000 x10 158 | |97045 | Wi Gaoker oo oina. | B %5 1260
TS| ey (71 sk o/ mmvaes) | * ® 210
1-W701110 vvv;iﬁ’.er(?xmf.’ék%"}?;ffs))\ |xs 210 —E/— VIR L T WL — BB D E T,




	P001 NEO ST RS MM 5out.ai
	P002 NEO ST RS MM 5out.ai
	P003 NEO ST RS MM 5out.ai
	P004 NEO ST RS MM 5out.ai
	P005 NEO ST RS MM 5out.ai
	P006 NEO ST RS MM 5out.ai
	P007 NEO ST RS MM 5out.ai
	P008 NEO ST RS MM 5out.ai
	P009 NEO ST RS MM 5out.ai
	P010 NEO ST RS MM 5out.ai
	P011 NEO ST RS MM 5out.ai
	P012 NEO ST RS MM 5out.ai
	P013 NEO ST RS MM 5out.ai
	P014 NEO ST RS MM 5out.ai
	P015 NEO ST RS MM 5out.ai
	P016 NEO ST RS MM 5out.ai
	P017 NEO ST RS MM 5out.ai
	P018 NEO ST RS MM 5out.ai
	P019 NEO ST RS MM 5out.ai
	P020 NEO ST RS MM 5out.ai
	P021 NEO ST RS MM 5out.ai
	P022 NEO ST RS MM 5out.ai
	P023 NEO ST RS MM 5out.ai
	P024 NEO ST RS MM 5out.ai
	P025 NEO ST RS MM 5out.ai
	P026 NEO ST RS MM 5out.ai
	P027 NEO ST RS MM 5out.ai
	P028 NEO ST RS MM 5out.ai
	P029 NEO ST RS MM 5out.ai
	P030 NEO ST RS MM 5out.ai
	P031 NEO ST RS MM 5out.ai
	P032 NEO ST RS MM 5out.ai
	P033 NEO ST RS MM EX 5out.ai
	P034 NEO ST RS MM EX 5out.ai
	P035 NEO ST RS MM EX 5out.ai
	P036 NEO ST RS MM EX 5out.ai
	P037 NEO ST RS MM EX 5out.ai
	P038 NEO ST RS MM EX 5out.ai
	P039 NEO ST RS MM SP1 5out.ai
	P040 NEO ST RS MM SP2 5out.ai
	P041 NEO ST RS MM OP1out.ai
	P042 NEO ST RS MM OP2out.ai
	P043 NEO ST RS MM OP3out.ai
	P044 NEO ST RS MM OIL 5out.ai
	P045 NEO ST RS MM Screwout.ai
	P046 NEO ST RS MM Screwout.ai
	P047 kouout.ai
	P048 FAXout.ai



